

# CERTIFICATE OF CONFORMITY

## Declaration of Conformity

Certificate Number : STL-COC-Z0001

This Certificate is awarded to the following product(s) which has / have complied with the requirements of the listed standard(s).

Applicant : Aliaxis Singapore Pte Ltd

15A Tuas Avenue 18  
#03-01  
Singapore 638905

Product : UPVC Pipes

Brand / Model : SNOW / JIS K 6741 Class VP (AW)

Detail : Nominal size (mm): 25, 50, 75, 100 & 150

Test Standard(s) : JIS K 6741: 2007


Product conformity Certificates are awarded on the basis of an assessment of the following type-test report(s):

1820253-OYC dated 20 Nov 2018, 21601747/01-MBM dated 28 Nov 2016

Date of Original Issue : 28-11-2018

Date of Last Revision : NA

Date of Expiry : 27-11-2020

  
Head, Certification  
Singapore Test Lab Pte Ltd

This Certificate is part of a full report and should be read in conjunction with it. This Certificate remains the property of Singapore Test Lab Pte Ltd and shall be returned upon request. The use of this Certificate is subjected to the Terms and Conditions of Singapore Test Lab Pte Ltd. The manufacturer is solely responsible for the compliance of any product that has the same designation as the product type-tested.



Singapore Test Lab Pte Ltd certifies according to ISO / IEC 17065

